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REVISED

MODEL DNV-40G

Part
Description Number
Screw, 10 x 3/8 (7 Aequired) 121252
Cabingt BACK ..vveureeereranansinnicnns .. X100843
Ingutation, Cabinet Back................. . DT0s41
Cabinet Assembly .. X100841
Insulation, Catinet Tnp ...... .. 070510
Insulation, Side (1 Per Side). . .. 0710511
Grille, Front Assembly . ............ .. X030471
Screw, 10 x 3/8 (2 Required) .. 121252
Nameplale 190425
Screw. B x 1/2 {Gold Head) (3 Flsqulredj.. Lo 121415
Teim, Grille FIOMT L.y iuueuriarnrnnsnsormioacisiriananassasanans . D3na6s *
Shield. Bottom Flenum 280498
Screw, B - 32 x 7/32 (12 Requwed) . 121481
Thermostal .. ............c.cun 160825
Screw. B x 3/8 (2 Required) . . 120158
Cover, Air Adjustment . ...... 290122
Gaskel, Ar Adjustment Cover . .. 070407
Wire Assembly, Sensor .. 2230818
Screw. 6 x 3/8 (2 Required) . 121502
Retainer, Elecirade .., .... 061697
Screw, B 3/B {2 Requited) ..o.ovvvrrrrrrnamnraacroaaaiias e .. 120158
RETAIner, IGAMON . ... oiararnrrararanaeaans .. DB2445
EIBCINOOB .. ... iiiiiniinreancnnisssassnssanansransasssnsess . 230349
Screw, 10x 1/2 (4 ﬂ.equlledl 121388
Gaskel, Electiode ... ......: Q70276
Screw, 8 x 3/8 (2 Required) . 120158
Ignilor Assembly (GI-Bar) ...oveereeaunns .. 230811
Gaskel, lgnitor ........ . 070568
Burner Access Door . 030517
Gasket, Radiation Shieid (Verical) (2 Required) . . 070553
Glass Disc {Observation) .. . 310026
Covar Platé .......... asss . 290120
Cover Piate, Radiation Shield Botior - . 062434
Screw, 10 2 1/4 (3 Required) .......-- . 121303
Gaskel, Burner Access Door. ... ... 070398
BUSPING - .coivirnnrnvernsrnranasnanstosaas ... 070362
Gaskel. Radiation Shield (Horizontal) (2 Required) . . 070554
Wire Clamp (2 Required) ...... P 061663
GCombustion Chamber and Radiation Shle'd Assembly .. X020853
LAt SWITER . oo uenisaermrmrrmr e oo e e aia s . 230559
Screw, 10 % 3/B (2 Required) .. ...cooivaainins 121252
Gasket, Exhausl and Intake {1 Required for Each Exhausl (Total 2)and 1 tor Intake
Tube) 070537
HBoard, Igriticn Control Module .. . 230810
Spacer, Panel (4 Required) ....... ... 11475
Brackel, Module Board Mounbing . ....oovevarnrararanansss .. 062446
Screw, & x 3/8 (2 Required] ........ e .. 120158
Screw, B - 32 x 1/2 (2 Required) ... 121582
Aetay, Time Delay .......ocenet 230625
Screw. 10 x 3/8 (2 Required) . . 121252
Translormer {24 VAG) . 230574
Gover, JURCHOn BOX .. ...ovaraenimmrasnnnrsnsrserrrsrmsmosooass . .. 090209

Cabinet Assembly
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Burner Assembly .
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itom Part
No. Description Numbaer
51 Ei, 60% Black Iron .......coe : ... 170082
52 Pipe Gaslolel .......oachaian 170687
53  Nipple, Pipa 3/8 NPT x 1 3/4 Long. 170688
54 Valve (LP GaS ONly) c.oouiivaennen- 160822
Vaive (Natural Gas Only) . 160821
S5 Manifold ASSBMBIY .. . - .o ..o . ii i e amar et s 170534
56 Screw, 10 x 1/2 (6 Required) .. 121388
57 Gasket, Manitold ......cooviinrneann . 070418
3. Orifice, Main Burner (LP Gas Only) . 180188
Ciritice, Main Burner [Naturni Gas Oﬂ'ﬂ 180182
&5  Pin Aok5/32x1.. . 121398
B0 SPONG ... eooion. - . 150026
61 Shutter, Burner Air . ceraees .. 0 8
62 Burner Assembly (RIgRt. . .....oooieinennnnn X T
62A Burnar Assembly Complele [Righl] {Includes fem Nul L
63  Burner Assembly (Left) * } 88 9 ?
634 Burner Assembly Comp {Lem (
64  Screw, 10 - 24 x 3/8 (2 Required) 121226
65  Screw, 10 x 3/8 (4 Required) .............- 121252
66 Ring, Inlat Blower . ........... . 390027
67 Wheel, Room Air (CW) . 350088
68  Screw, 10x3/B......oiiiiiiaaas 121252
69  Gaskel, COMBUSHON Alr COVEI ... ... ..orarrmmariesmno oo i Q70570
70 Screw, 10 x 1/2 (4 Required) .... vvaeens 121388
71 Cover Assembly, Combustion Air ... ceaineerreanren .o K390205
72 Housing, Blower Assembly (Lefl) ... L X380195
73  Screw, 10 x 3/8 (4 Required) ...... 121252
74 Nut. 2 - 56 (2 Required) ....... 120672
75  Washer, Lock #2 (2 Requirad). . . 1213564
76  Microswitch Assembly .......... . X230681.
77 Screw,? - 56 x 6/8 (2 REQUIFE) . ... oeveivereninriarar e raens 121247
78 Screw, B x 3/8 (11 Required) . 120158
79 Bushing, Blower ............... .. . 070335
80  Gaskel, Combustion Air Crossover ......oooveeeeeenes 070420
a1 Housing, Combugtion Air and Motor Covm Assembly . X390298
B2 BUBMING vvverrce e iini i e i .. 070362
63 Gaskel, Combustion Aw Housing . 070406
B4 Molor, Universal ... o..oieeiiiieuaiencasnananns 520614
B4R Bushing, MOLON ...vvvessrnsrerannassnmsraromrmsanis 0563
B85  Wira Clamp ...evenennn. 061663
B6  Brackel, Motor Support ........ .. 082307
87  Nut, Hex 10 - 24 Thiead Locking (2 Required) . 121421
88 Wheel, Combustion Air {CCW) . 350085
1] Gasgkel, MOMOr .. ... ... coun
50 Housing, Blowar Assembly (Right} .
k1] Scraw, 10 x 3/8 (3 Required) .. ..o 121252
92 Yheel, Room Alr (CCW) ... . 350087
93  Screw, 10 x 3/B (4 HEQUIred) ... .cocvoiiarararmrmranraeiiiininssannsnnsnas 121252
94  Brace, Chamnel............. .. DB62329
35 Screw, 8 x 3/8 (4 Required) . 120158
36 Valve, Manual Shut-Off (Not Shown) 160554

Blower Assembly
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IF ANY OF THE ORGINAL WIRES AS SUPPLIED WITH THE
APPLIANCE MUST BE REPLACED, IT MUST BE REPLACED
WITH TYPE 105°C OR ITS FQUIVALENT

T Figure 5



